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FCC RADIO TEST REPORT

Report No. : FG900422-06B
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -55.21 dBm -42.21 dB 30.000 MHz 815.000 MHz 100.000 kHz 764.58896 MHz -55.20 dBm -42.20 dB
860,000 MHz 1,000 GHz 100.000 kHz 883.98601 MHz -54,57 dBm -41,57 dB 860,000 MHz 1,000 GHz 100.000 kHz 923.98601 MHz -54. 46 dBm -41.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85179 GHz -42.62 dBm -29.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83079 GHz -42.51 dBm -29.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -37.29 dBm -24.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -37.31 dBém -24.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75006 GHz -41.57 dBm -28.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.95726 GHz -41.41 dBm -28.41 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 783.41954 MHz -54.91 dBm -41.91 dB 30.000 MHz 815.000 MHz 100.000 kHz B807.35007 MHz -55.03 dBém -42.03 dB
860,000 MHz 1,000 GHz 100.000 kHz 867.06294 MHz -54,65 dBm -41,65 dB 860,000 MHz 1,000 GHz 100.000 kHz B874.47552 MHz -54.71 dBm -41,71dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84929 GHz -42.52 dBm -29.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84779 GHz -42.62 dBm -29.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.23 dBm -24,23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -37.41 dém -24.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73907 GHz -41.53 dBm -28.53 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03624 GHz -41,77 dBm -28.77 dB
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Report No. : FG900422-06B
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30.000 MHz 815.000 MHz 100.000 kHz 787.34258 MHz -55.08 dBm -42.08 dB 30.000 MHz 815.000 MHz 100.000 kHz 786.16567 MHz -55.09 dBm -42.09 dB
860,000 MHz 1,000 GHz 100.000 kHz 870.13986 MHz -54,63 dBm -41,63 dB 860,000 MHz 1,000 GHz 100.000 kHz 902.72727 MHz -54,.58 dBm -41,58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87128 GHz -42.65 dBm -29.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87828 GHz -42.58 dBm -29.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -37.23 dBm -24.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -36.90 dBm -23.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.43864 GHz -41.63 dBm -28.63 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.06123 GHz -41.69 dBm -28.69 dB&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 787.34258 MHz -54.91 dBm -41.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 741.44303 MHz -55.25 dBm -42.25 dB
860,000 MHz 1,000 GHz 100.000 kHz 910.13986 MHz -54,75 dBm -41,75 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B4.68531 MHz -54.64 dBm -41,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82928 GHz -42.29 dBm -29.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81330 GHz -42.41 dBm -29.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -37.23 dBm -24.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -37.26 dBm -24.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.76606 GHz -41.38 dBm -28.38 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04424 GHz -41.62 dBém -28.62 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 788.91179 MHz -55.25 dBm -42.25 dB 30.000 MHz 815.000 MHz 100.000 kHz 782.24263 MHz -55,33 dBém -42.33 dB
860,000 MHz 1,000 GHz 100.000 kHz 876.71329 MHz -54,54 dBm -41,54 dB 860,000 MHz 1,000 GHz 100.000 kHz 980.48951 MHz -54.65 dBm -41,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81280 GHz -42.53 dBm -29.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85379 GHz -42.55 dBm -29.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -37.15 dBm -24.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -37.14 dBm -24.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10622 GHz -41.51 dBm -28.51 db 7.000 GHz 9,000 GHz 1.000 MHz 7.75256 GHz -41,71 dBém -28.71 d&
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30.000 MHz 815.000 MHz 100.000 kHz 752.03523 MHz -55.19 dBm -42.19 dB
860,000 MHz 1,000 GHz 100.000 kHz 865.10490 MHz -54,63 dBm -41,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84779 GHz -42.26 dBm -29.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -37.16 dBm -24.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.11322 GHz -41.63 dBm -28.63 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 5/ 3MHz
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30.000 MHz 815.000 MHz 100.000 kHz 766.55047 MHz -55.21 dBm -42.21 dB 30.000 MHz 815.000 MHz 100.000 kHz 804.21164 MHz -55.27 dBém -42.27 dB
860,000 MHz 1,000 GHz 100.000 kHz B877.41259 MHz -54,52 dBm -41,52 dB 860,000 MHz 1,000 GHz 100.000 kHz 933.35664 MHz -54.62 dBm -41,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81980 GHz -42.59 dBm -29.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87878 GHz -42.66 dBm -29.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -37.26 dBm -24.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -37.27 dém -24.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.09773 GHz -41.44 dBm -28.44 db 7.000 GHz 9,000 GHz 1.000 MHz 7.10122 GHz -41,54 dBm -28.54 d&
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30.000 MHz 815.000 MHz 100.000 kHz 794.01174 MHz -55.10 dBm -42.10 dB
860,000 MHz 1,000 GHz 100.000 kHz 892.37762 MHz -54,70 dBm -41,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82179 GHz -42.16 dBm -29.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -36.84 dBm -23.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79630 GHz -41.51 dBm -28.51 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 5/5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.78086 MHz -55.16 dBm -42.16 dB 30.000 MHz 815.000 MHz 100.000 kHz 707.70490 MHz -55.20 dBm -42.20 dB
860,000 MHz 1,000 GHz 100.000 kHz 915.31469 MHz -54,57 dBm -41,57 dB 860,000 MHz 1,000 GHz 100.000 kHz 997.97203 MHz -54.71 dBm -41,71dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82379 GHz -42.61 dBm -29.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96126 GHz -42.55 dBm -29.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -37.13 dBm -24.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -37.10 dBm -24.10 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10472 GHz -41.52 dBm -28.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.75806 GHz -41.51 dBm -28.51 dB
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30.000 MHz 815.000 MHz 100.000 kHz 794.01174 MHz -55.15 dBm -42.15 dB
860,000 MHz 1,000 GHz 100.000 kHz 968.04196 MHz -54,71 dBm -41,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84629 GHz -42.62 dBm -29.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -37.00 dBm -24.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.44764 GHz -41.67 dBm -28.67 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B
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30.000 MHz 815.000 MHz 100.000 kHz 692.79735 MHz -55.09 dBm -42.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 797.15017 MHz -55,16 dBm -42.16 dB
860,000 MHz 1,000 GHz 100.000 kHz B877.55245 MHz -54,41 dBm -41,41 dB 860,000 MHz 1,000 GHz 100.000 kHz 869.02098 MHz -54.64 dBm -41,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82479 GHz -42.66 dBm -29.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83729 GHz -42.66 dBm -29.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -37.42 dBm -24.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -37.03 dém -24.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10222 GHz -41.45 dBm -28.45 db 7.000 GHz 9,000 GHz 1.000 MHz 7.06973 GHz -41.62 dBém -28.62 dB
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30.000 MHz 815.000 MHz 100.000 kHz 781.85032 MHz -55.23 dBm -42.23 dB
860,000 MHz 1,000 GHz 100.000 kHz 871.95804 MHz -54,60 dBm -41,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B2679 GHz -42.79 dBm -29.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -36.87 dBm -23.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.09173 GHz -41.69 dBm -28.60 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG900422-06B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0177
40 Normal Voltage 0.0111
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0082 PASS
-20 Normal Voltage 0.0062
-30 Normal Voltage 0.0084
20 Maximum Voltage 0.0078
20 Normal Voltage 0.0000
20 Battery End Point 0.0087

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.54 4.87 452 5.91
Middle CH 3.57 4.99 4.72 5.88 PASS
Highest CH 3.65 4.87 5.33 5.91
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.03 6.43 - -
Middle CH 6.14 6.46 - - PASS
Highest CH 7.30 6.38 - -
TEL : 886-3-327-3456 Page Number : A7-1 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7 / 20MHz / QPSK
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7 / 20MHz / 16QAM
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | Crest 10% 19% 0.01% Mean | Peak | Crest | 10% | 105 | 01% | p.01%
Trace 1 | 18.25 dem | 22,62 dbm 4.57 da 2.93 0B +.43 0B .55 0B Trace 1 [ 18.61 dem | 25,18 dBm 5.57 d8 3.01d8 4.93 da 5.91d8
| e—— | e——
L JL J "o L L JL ] [ CTTH L.

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
-
0.0
5 i 3
’ = 5 =

1E 1E- ’ -

1E ‘ 1E ‘

1 1 !

CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 18.15 dBm 22 B7 dBm 4.71 da 2.96 dB 4.67 dB Trace 1 18.60 dBm 25,10 dBm 6.50 dB 3.01 d8 4.93 da 5.88 d8 6.29 dB

| e—— | e——
L JL J L JL J Wy we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 i g 0.0 < g
\ N
i i S i
1E; ‘\ 1€ 8 -
1E 1E !
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,23 dbm 2360 dim 5.38 d8 2.99 4B 5.19 dB 5.39 08 Trace 1 | 18,55 dem 25,00 dBm 5.45 d8 2.99 d8 4.93 da 5.91d8 5.32 08
== | e——
L )i J [ L il ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

(=)

Ref Level 30.00 dém  Offset 11,90 d&
Att 30 8 AQT 2 ms @ RBW 20 MHz

Ref Level 30.00 dém
lo At 30 dB

Offset 11,50 db
AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view

- 1E- - -
i ¥ 5
1E 1E \L
]
|
o o IS
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | | oo |
Trace 1 16,83 dBm 22,90 dBm 6.07 d8 3.01 dB 5.30 dB 6.09 dB Trace 1 17.66 dBm 25,16 dBm 7.50 d8 3.01 d8 5.13 d8 7.10 dB
| e—— | e——
L JL J [ CTTT stk L JL i

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
t_':'-l\‘ s
o — - o
o8 e 3, o8 =, 3,
~ e ~
1E4 1E4 -
\ X
i ; 5
\ Y 0
‘ \
1E 1E
!
i
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 16,81 dem | 22,92 dbm 5.11 d8 .07 6B 5.36 0B 5.14 0B 5.17 08 Trace 1 [ 17.56 dbm | 25,11 dBm 7.56 d8 3.07 d8 5.07 d8 5.45 d8 7.22 08
| e—— | e——
L )i J [ L ! (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
o
0.0 0.0 3
% .
1E- 3 1E- % -
1 kY
\ \ \
E- |L 1E: \‘
1 e
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | | D% | Do |
Trace 1 [ 16.50 dem 24,07 dbm 7.48 d8 .07 6B 5.45 0B .30 08 48 08 Trace 1 [ 17.48 dbm | 24,99 dbm 7.51d8 3.07 d8 5.38 d8 7.16 d&
| e—— — —
L il ) B e L )il W e

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 491 | 483 | 981 | 975 | 14.24 | 14.36 | 19.18 | 18.82
Middle CH - - - - 489 | 485 | 975 | 9.81 | 14.27 | 14.21 | 19.30 | 19.30
Highest CH - - - - 496 | 487 | 969 | 977 | 1451 | 14.39 | 18.94 | 19.06

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.85 - 9.81 - | 1460 - | 1866 | -
Middle CH - - - - 4.96 - 9.85 - | 1448 - | 1882 | -
Highest CH - - - - 4.96 - 9.81 - | 14.36 - | 1938 | -

TEL : 886-3-327-3456 Page Number . A7-5 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.65 dBm) ™M1[1] 12.72 dBm)
375900 GHz 2.50209000 GHz
20 20
nde1 26.00 dB| ndB 26.00 dB|
d FI £ R 4.905000000 MHz . N B A 4.825000000 MHZ|
o i q'fa 510.4) n | - G Fadtor’ 518.5
od 0 d
{
-10 df -10 d F
!
204 20d
f ]
Vi PYAWY, \/ TR
e 30 g AT
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,503759 GHz 13.65 dBm nd@ down 4.905 MHz M1 2.50209 GHz 12.72 dBm nd@ down 4,825 MHZ
T 1 2,500022 GHz -12.55 dbm nd8 26.00 dB TL L 2.500092 GHz -13.22 dbm n 26,00 d8
T2 1 2,504928 GHz -12.32 dém Q factor 510.4 T2 1 2.504918 GHz -13.32 dém Q factor 518.5

L I

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.17 dBm)
465000 GHz
= 26.00 dB @ I 26.00 dB
w0 A FN TP 4.885000000 MHz| 0d _ Aol 4.845000000 MHz|
T ’ 519.2 ] il T -
od 0 d
7 I
-1 d - 10 d —
204 / 20d 4
i \
a0 / 20 | I
ALY WAy o= 5 A AT S L
S o v v v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,536259 GHz 13.59 dBm nd@ down 4.885 MHz M1 2.53465 GHz 13.17 dBm nd@ down 4,845 MHZ
T 1 2,532552 GHz -12.47 dbm nd8 26.00 dB TL L 2,532562 GHz -12.92 dbm n 26,00 d8
T2 1 2,537438 GHz -11.99 d8m Q factor 519.2 T2 1 2.537428 GHz -13.20 d8m Q factor 523.1

L I

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.56 dBm| 2.3+ dBm
2.56672100 GHz 2 56898900 GHz
e [ ndB 26.00 dB & 26.00 dB
0 A LAY 955000000 MHz 104 . 4.865000000 MHz
Ji 518.0| { - [~ - 528.0|
od od t
] |
-t0d + -10d —
/ \
f 20 di
~ \‘
TV Ve Lo - 20 av i
AR A A
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2566721 GHz 13.56 dBm ndB down 4.955 MHz ML 2.568589 GHz 12.34 dBm ndB down 4,565 MHz
TL 1 2.565022 GHz -12.53 dém nd8 26.00 dB TL 1 2.565072 GHz -13.60 dBém nd8 26.00 d8
T2 1 2,569973 GHz -12.49 dém  factor 516.0 T2 1 2.560938 GHz -13.59 dém  factor 526.0

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9 dBm)| ™M1[1] 14.98 dBm)
2.5073780 GHZ| 2.5084970 GHz
= nd 26.00 dB)| @ ndB " 26.00 dB|
b A R WAL o™ A . Y 5
w0 AL /B o o amnunum? MHz| 0d p N N Loy 9.7, uunnunt} V\H.z
7 Q factor \ 255.6) 7 Q factor \ 257.3
04 I 04 : \
L
-tod ‘!! \I’ -10d T
20 d f b 20 d “’ r
e ot v B D S S SV
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.507378 GHz 15.39 dam nd@ down 9.81 MHz ML 2.508497 GHz 14,38 dam nd@ down 9.75 WHz
TL 1 2,500165 GHz -10.75 dBm nd8 26.00 dB TL L 2.500105 GHz -11.60 dam n 26.00 dB
T2 1 2,509975 GHz -10.21 d8m Q factor 255.6 T2 1 2.509855 GHz -11.42 d8m Q factor 257.3
—

L I ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.81 dBm) ™M1[1] 14.21 dBm)
2. 620 GHz : 990 GHZ,
20 20
nd 26.00 dB T nde 26.00 dB
g e frmm e B i, 9.750000000 MHZ| 0d s S ) P s 0.810000000 MHz|
7 Q factor 259.8) 7 ’ Q factor N\ 258.5
d 4 {
o L ]
; i \
-10 df + -10 d 8
! l\ / ‘\
204 20d § ,
\ / |
S i YT A .
e -, - 1 Wi
= | -3R dem -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.533362 GHz 14.81 dam nd@ down 9.75 MHz ML 2535599 GHz 14,21 dBm nd@ down 9.81 WHz
T 1 2,530185 GHz -11.44 dBm nd8 26.00 dB TL L 2,530185 GHz -11.30 dbm n 26,00 d8
T2 1 2,539935 GHz -10.75 dém Q factor 259.8 T2 1 2.539995 GHz -11.61 d8m Q factor 258.5
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
15.01 dBm| 13.90 dBm|
2.5664990 GHZ| 2.5642810 GHz
e 26.00 dB| & I’ 26.00 dB|
Pprer N | 9.690000000 MHZ 104 o Faaa ©9.770000000 MHz
264.9 T 262.5
0 d / '\g
-10 di -+
‘ {
1 ] 0 d |
L \
R Y IERTAN ; e o \
of 7 3B
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.566499 GHz 15.01 dBm ndB down 9.65 MHz ML 2.564281 GHz 13.90 dBm ndB down 9,77 MHZ
TL 1 2.560185 GHz -10.54 dBém nd8 26.00 dB TL 1 2.560065 GHz -12.43 dém nd8 26.00 d8
T2 1 2, 569875 GHz -10.76 dém  factor 264.9 T2 1 2.560835 GHz -12.61 dém  factor 262.5

] g

] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK Lowest Channel / 15MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.08 dBm) ™M1[1] 12.16 dBm)
2.5100770 GHZ| 2.5116660 GHz
= HdB 26.00 dB @ ndB ) 26.00 dB
- ¥ s
. - N Bk, o 14.236000000 MHZ| " By 14.356000000 MHz|
W Q factor | 176.3 0 e T e \ 175.0
d | i }
a o
| 1 ] 1
! 4 " ] 12
10 df 7 T -10 s ¥
| / Y
20d I 20d
/ A / L
. W / X
F80 A e Sy e A
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,510077 GHz 13.08 dBm nd@ down 14.236 MH2 M1 2.511666 GHz 12.16 dBm nd@ down 14,356 MHZ
TL 1 2,500337 GHz -12.41 dm nd8 26.00 dB TL L 2.500307 GHz -13.78 dam n 26.00 dB
T2 1 2,514573 GHz -12.49 dBm Q factor 176.3 T2 1 2.514663 GHz -13.34 ddm Q factor 175.0
—

L I ]

L U ]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

pectrum pectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.46 dBm| ™Il 12.71 dBm|
5410240 GHzZ| 2.5318830 GHz
= ndB 26.00 dB @ T ndB 26.00 dB
d " N PSP T 14.266000000 MHz . _ A B 14.206000000 MHz
W T Q factor ™ 178.1 0 Jr' W T o oot \ 178.2)
o | v /
/ | | \
104 - - 104 —
T i ¥ ¥
/ \
20 d 20 d
N / N
ry N P, r i \ -~
= = WA ST =
50 d 50 d
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,541024 GHz 12.46 dBm ndB_down 14.266 MHz ML 2.531883 GHz 12.71 dBm ndB_down 14,206 MHz
TL 1 2,527837 GHz -12.78 dém ndd 26.00 dB TL L 2.527927 GHz -13.88 dbm n 26.00 dB
T2 1 2,542103 GHz -14.37 dam qQ factor 178.1 T2 1 2.542133 GHz -13.36 dam qQ factor 178.2
L U J wa L JU J L]
pectrum pectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.64 dBm| mili] 12.28 dBm|
2.5588440 GHZ| 2.5639090 GHz
e ndB 26.00 dB & 26.00 dB
0 I, . PN 14.505000000 MHz 104 o - 14.386000000 MHz
7 or ~ 176.4 I 178.2
/ \ 4 /
od i T 0
i - /
-10 df 5 -10 o i
) ¥ §
20 d t | 20 di
| \
N e \ n X . I
13 dBmr ety e e 7
-40d
50 df 50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,558844 GHz 13.64 dBm ndB down 14.505 MHz ML 2.563509 GHz 12.28 dBm ndB down 14,386 MHz
TL 1 2,555397 GHz -11.66 dam nds 26.00 dB TL L 2.555247 GHz -14.14 dam nds 26.00 d&
T2 1 2,565903 GHz -12.55 dém  factor 176.4 T2 1 2.560833 GHz -13.59 dém  factor 178.2
L )| A L ] e

TEL : 886-3-327-3456 Page Number : A7-8 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.68 dBm) ™M1[1] 11.75 dBm)
2.5073630 GHz 5105990 GHz
= ML nd 26.00 dB @ [ nd 26.00 dB
» . AP B An 19.181000000 MHz| b By 18.821000000 MHz
1 AT A G fateor 130.7 T i ] U 133.4
o d
-10 df
204
A Nop N Y
0487 A Tye
40 df
50 df 50 d
60 d -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,507363 GHz 12.68 dBm nd@ down 19.181 MH2 M1 2.510599 GHz 11.75 dBm nd@ down 18,821 MHZ
T 1 2,50037 GHz -13.53 dbm nd8 26.00 dB TL L 2,500569 GHz -13.78 dbm n 26,00 d8
T2 1 2,51955 GHz -12.78 dém Q factor 130.7 T2 1 2.519391 GHz -14.23 dBm Q factor 133.4

L I

Mi

ddle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2.58 aBm ™Il 11.50 dBm)
2.5913640 GHZ| 2.5347200 GHz
= i ndB 26.00 dB @ “ ndB 26.00 dB
o X N By, . 10.301000000 MHz M v 10.301000000 MHz
d Ly o d . )
w T " 7 i factor' \ 131.2 i AT A a1 ot A 131.3]
[ \
od i 0d
/ | |
-10 df F = 10 d { L
] ¥ 7 =
20 f \ 204 [ \
2 7 21 i ¥
» A Ul ) . / ]
RS . Rty in ao e S Eaeavan
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2.531364 GHz 12.58 dem ndB_down 19.301 MHz ML 2.53472 GHz 11.50 dBm ndB_down 19,301 MHz
TL 1 2,52537 GHz -13.21 dém ndd 26.00 dB TL L 2.52541 GHz -14.17 dém n 26.00 dB
T2 1 2,54467 GHz -13.41 dam qQ factor 131.2 T2 1 2.54471 GHz -14.45 dam qQ factor 131.3
L U J wa L JU J L]
pectrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.21 dém| mili] 11.85 dBm|
2.5564440 GHZ| 2.5516080 GHz
e ndB 26.00 dB & W ndB 26.00 dB
Bu 18.941000000 MHz Bu 10.061000000 MHz
2, A, | d -
wd J( T Q5o "\ 135.0 n R VA L Y 1) S 133.9
od od ;
-10d f e -104d
204 [ 1 204
20 y + 20
e,
I’ ol ot ne o,
g ety ] A e
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,556444 GHz 12.21 dBm ndB down 18.541 MHz ML 2.551608 GHz 11.85 dém ndB down 19,061 MHz
TL 1 2,55041 GHz -13.91 dam nds 26.00 dB TL L 2.550569 GHz -13.54 dam nds 26.00 d8
T2 1 2569351 GHz -12.50 dém  factor 135.0 T2 1 2.56083 GHz -14.03 dém  factor 133.3
L )| A L ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.24 dBm) ™M1[1] 13.08 dBm)
50249000 GHZ| 2.5041410 GHZ]
= nd 26.00 dB @ "i nd 26.00 dB
. e 4.845000000 MHZ P o AW R .810000000 MHZ]
w e R 516.5 1 7 = Ofacior 255.3
od 0 d L
T
| \. " I
-10 d + = -10
/ 1 |
20 d 4 20 d 4 —
I ,ﬂ \ i N
. L I : o/ o -
Ky S v A AV Q4B
40 df -40 di
50 d S0 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 250249 GHz 12,24 dBm nd@ down 4.845 MHz ML 2.504141 GHz 13.98 dam nd@ down 9.81 WHz
T1 1 2,500092 GHz -13.98 dbm nd8 26.00 d T1 L 2,500185 GHz -11.30 dbm nd8 26,00 d8
T2 1 2,504938 GHz -13.71 dém Q factor 516.5 T2 1 2.509995 GHz -12.06 dém Q factor 255.3
L I 4 - [S JL 4 -

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.78 dBm) ™M1[1] 12.10 dBm)
53624900 GHZ| 2.5391760 GHZ]
= ndg, 26.00 dB @ 26.00 dB
104 Bw y 4.955000000 MHz| 10 4 _— - 0.850000000 MHZ|
’( v T S e ‘\ 511.9) 7 = 257.8
od 0 d
/ 4 /
10 df X 10 :
204 ‘ ! 20d i Y
f \ / \
> -0 ~ ~——=
Vi . PSP ey s S \
-40 di
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.536249 GHz 10.78 dam nd@ down 4.955 MHz ML 2.539176 GHz 12.10 dam nd@ down 9,85 WHZ
T1 1 2,532552 GHz -15.21 dbm nd8 26.00 dB T1 L 2.530085 GHz -13.91 dbm nd8 26,00 d8
T2 1 2,537507 GHz -15.35 dam Q factor 511.9 T2 1 2.539915 GHz -13.65 dam Q factor 257.8
— — = —
L I 4 - [S JL 4 -

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.27 dBm) ™M1[1] 12.15 dBm)
2.56584200 GHz 2.5633420 GHZ]
= - nd 26.00 dB @ M 26.00 dB
w0 v B 4.955000000 MHZ| 0d o . . 9.810000000 MHZ|
P Y e e T 517.8 7 = \\ 261.3)
/
o d ! 0 di J }
/ \ / )
10 df - -10 di 1 1
¥ ] ki
[ \
204 ﬂ" - 20d i
/ | - - / N -
7 T e E ey Ly '
- D
Mool WA i a
M VA 40 d
50 d S0 d
-6 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 2.565842 GHz nd@ down 4.955 MHz M1 2.563342 GHz 12.15 dBm nd@ down 9.81 MHZ
T1 1 2,565042 GHz -15.61 dbm nd8 26.00 B T1 L 2,560045 GHz ~14.14 dBm nd8 26,00 d8
T2 1 2,569998 GHz -16.04 dBm Q factor 517.8 T2 1 2.569855 GHz -13.36 dBm Q factor 261.3
L L J L L J

TEL : 886-3-327-3456 Page Number 1 A7-10 of 41
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SPORTON LAB.

FCC RADIOT

EST REPORT

Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 0dB SWT  18.5us @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 10.76 dBm)
2.5 4450 GHz,
20 20
A% nd 26.00 dB S nd 26.00 dB
B 14.595000000 MHz| b4 B 18.661000000 MHz
104 4 AP 104 ,
T U Y e T AN 171.6 [‘*, e o T T Sl b 134.3
o / \ v F
10 df =t \ 10 di l
R - - T
¥ v B
[ \
204 20d
/ \ |
. L : ]
AR SRR 7 AT ik e A e
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,504623 GHz 11.54 dBm nd@ down 14,595 MH2 M1 2.505445 GHz 10.76 dBm nd@ down 18,661 MHZ
T 1 2,500277 GHz 14,64 dBm nd8 26.00 dB TL L 2,500649 GHz -15.47 dbm n 26,00 d8
T2 1 2,514873 GHz -14.69 dBm Q factor 171.6 T2 1 2.519311 GHz -15.39 dém Q factor 134.3
L U J wa L JU J L]
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.96 dBm) ™M1[1] 10.99 dBm)
2.5410840 GHz 2.5392360 GHz]
= nd 26.00 dB @ npB 26.00 dB
104 B . x 14.476000000 MHz| 10 4 Buy 18.821000000 MHz
}/‘« AT s G AT L | 175.5 f v W SO YNV PN AT T SR, 134.9)
|
o d 0 di : |
L ;
-10d o2 -10 "
! /
204 20d
/ \ / \
a0 ! - -30 Ty .
v T S s AR T I e,
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.541084 GHz 11.96 dam nd@ down 14.476 MHz ML 2.539236 GHz 10.99 dam nd@ down 18,821 MHz
T 1 2,527807 GHz -13.81 dbm nd8 26.00 dB TL L 2,526529 GHz -15.31 dbm nd8 26,00 d8
T2 1 2542283 GHz -14.15 dBm Q factor 175.5 T2 1 2.544351 GHz -16.14 dBm Q factor 134.9

I

J

L U

J

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.06 dBm| mili] 10.36 dBm|
2.5584840 GHZ| 2.5598800 GHz
e 1 ndB 26.00 dB & - ndB 26.00 dB
0 X E{«: N 14.356000000 MHz 104 Bui 19.381000000 MHz
RChis RV e S, 178.2 - A VAT T Vel [Tl Vi ke, g ) 132.1
od od !
, I J
10 df T -10 o
Y ¥ i
20 df / . 20 df
! -2l
el 30 P ™
ke s pn AN A : P Y
Y R Rt M s
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,558484 GHz 12.08 dBm ndB down 14.356 MHz ML 2.55088 GHz 10.38 dBm ndB down 19,361 MHz
TL 1 2855217 GHz -13.75 dém nd8 26.00 dB TL 1 2.55021 GHz -15.78 dém nd8 26.00 d8
T2 1 2569573 GHz -14.34 dam  factor 178.2 T2 1 2.56959 GHz -15.19 dém  factor 132.1
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 448 | 448 | 9.05 | 895 | 13.43 | 13.49 | 17.86 | 17.90
Middle CH - - - 449 | 452 | 9.05 | 9.01 | 13.43 | 13.46 | 17.94 | 17.86
Highest CH - - - 448 | 450 | 9.05 | 897 | 13.40 @ 13.49 | 17.90 | 17.94

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.51 - 8.99 13.49 17.94 | -
Middle CH - - - 4.51 - 9.11 13.43 17.90 -
Highest CH - - - 4.51 - 9.05 13.37 17.82 | -

TEL : 886-3-327-3456 Page Number 1 A7-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.62 dBm) ™M1[1] 12.56 dBm)
- 1117100 GHz - 15900 GHz,
T Occ B 4.475524476 MHz M1 Occ B 4476 MHz
; s ~_ K
10d y i N - SN 104 . - o .
/ i
od 0 d
! /
-1 d L 10 di
f I
204 L 20d {
\ -\"f ) Lol A / -
RPN TR & MY v A
_
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.501171 GHz 12.62 dsm ML 2.503159 GHz 12,56 dam
T 1 2,5002622 GHz 8.62 dBm Oce Bw 4.475524476 MHz TL L 25002722 GHz 7.14 dBm Oce Bw 4,475524476 MHz
T2 1 25047378 GHz 7.45 dam T2 1 2.5047478 GHz 6.24 dom
L U J wa L JU J L]
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 2.99 dBm)| ™M1[1]

2.53937200 GHz 2.53631900 GHz
= Occ B 4.485514486 MHz @ 5484515 MHz
wd " - — - i 10 df ‘Jk 7 e —
od i 0 d 7

\
10 4 10 di .‘
/ 4 \
20 d s \ 20 di
21 7 21 \
] \ I \
= ~ . - = ~30 diliy P
it s v 7 A 3?.‘]" UVLA Y SAY R FSTNT
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 2.533372 GHz 12.99 dam ML 2.535319 GHz 12,59 dam
T 1 2,5327622 GHz 8.77 dBm Oce Bw 4,485514456 MHz TL L 2.5327423 GHz 7.62 dm Oce Bw 4.5154B4515 MHz
T2 1 2,5372478 GHz 8.83 dam T2 1 2.5372577 GHz 6.13 dam
— —

L I

L U

Highest Channel

/5MHz / Q

PSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.78 dBm| mili]
20 256812900 GHz -
M1 Oce Bre 4.475524476 MHz ' Oce B 4.495504496 MHz
10d - — — = v 10 d '\, 2 o < A =
| 7
od od r L
[ \
-10 df -10 o - 2
J \\
20 d 20 di
/ |
S A o I \
20 <3erdBm T, = -
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2568129 GHz 12.78 dém ML 2.565462 GHz 12.05 dBm
T1 1 2.5652622 GHZ 8.27 dBm oce Bw 4. 475524476 MHZ T1 1 2.5652522 GHzZ 7.38 dam oce Bw 4. 495504496 MHZ
T2 1 25607378 GHz .34 dbm T2 1 2.5607478 GHz ©.42 dbm

L )i

TEL : 886-3-327-3456

FAX . 886-3-328-

4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG900422-06B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.02 dBm) ™M1[1]
2.5066980 GHz K
= T$oc Bw : 050949051 MHz| @ or.wQ Bw 951048951 MHz
R T . S . A
g oy ~ R R 104 1 At e y
/ / 1
/ f
od \‘ 0 l‘
f \
{ \ \
-10 df 7 L -10 d ‘\
204 7 \ 20d b
Ve NP W Y ~
- o o N A N MO N P
T ava » - -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2506698 GHz 15.02 dsm ML 2.507198 GHz 15.32 dam
T 1 2,5004645 GHz 9.30 dBm Oce Bw 9.050943051 MHz TL L 2.5005245 GHz 7.83 dbm Oce Bw 5.951048951 MHz
T2 1 2,5095165 GHz 9.68 dam T2 1 25094755 GHz 8.03 dam
L U J wa L JU J L]
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.84 dBm) ™M1[1] 13.94 dBm)
- 2.5366980 GHz - 2.5374980 GHZ]
Tpec Bw . 050949051 MHz| o :x:?w 9.010989011 MHz]
T T e N e — . T
104 _|$ ’ v ¥ Sy 104 L N YAV N ]
] | ) {
od I od {
[ | / |
10 df 1 - -10 di -
\ /
200 f 4 20 d8n \‘
p N L’- e fa d/ | b n
Pl o |0 —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2536698 GHz 14,84 dam ML 2.537498 GHz 13.34 dam
T 1 2,5304845 GHz 9.07 dBm Oce Bw 9.050943051 MHz TL L 2,5305045 GHz 7.69 dam Oce Bw 9.010969011 MHz
T2 1 2.5395355 GHz 9.95 dam T2 1 25395155 GHz 7.69 darm
— —

L I

L U

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.29 dBm| mili] 15.20 dBm|
2.5608240 GHZ| - = 2.5677770 GHz
Oce B 0.050940051 MHz oc ;;& 8071028971 MHz
N Y P S WAV e 2 NN SV e
od |
/ \
-10d
{ \
20 di /
AU S \
40 g8~ T -
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2560824 GHz 14.29 dBm ML 2.567777 GHz 15.20 dBm
TL 1 25604645 GHZ 9.17 dém Oce Bw 9.050945051 MHz TL 1 2.5605245 GHz 7.15 dBm oce Bw 8.971028971 MHZ
T2 1 2 5605155 GHz 9.53 dbm T2 1 2.5604955 GHz 7.79 dém

L )i

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.02 dBm)| ™M1[1] 13.15 dBm)
- ) 2.5112460 GHz - 2.5083990 GHZ]
o {\ 13.426579427 MHz M1 OccBw 13.486513487 MHz
- e i f .
» -\ ¢/ A A d A A a2 \ A
0 7 g > 10 e < = =
” y ; .‘
{ / |
-10 df 1 -10 d
li [ I
p / \ / \
20 3 20d -
L . / .
HgBm = 7 v =
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.511246 GHz 15.02 dsm ML 2.508399 GHz 13.15 dam
T 1 2,5007567 GHz 9.09 dBm Oce Bw 13.426573427 MHz TL L 25007867 GHz 7.06 dm Oce Bw 13.488513467 MHz
T2 1 2.5141833 GHz 8.87 dam T2 1 2.5142732 GHz 8.08 dam
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.06 dBm)| 12.75 dBm)
- 2.5337110 GHz - 2.5299950 GHZ]
T Occ B 13.426579427 MHz W1 13.456543457 MHz
. ¥
w0 e J, [ - 10 df T = v = - asdy
7 T [ -
i \ / |
od 0 d
ﬂ | /
-10 df -10 d i
/ \ {
204 4 20d 4
] e [ |
048 g 50 dom o e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.533711 GHz 13.06 dam ML 2.529995 GHz 1275 dam
T 1 2,5262667 GHz 7.92 dm Oce Bw 13.426573427 MHz TL L 2,5282567 GHz 6.43 dBm Oce Bw 13.456543457 MHz
T2 1 2.5417133 GHz 8.24 dam T2 1 2.5417133 GHz 7.70 dam

L U J ” L JU J i

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.26 dBm| mili] 11.97 dBm|
20 2.5648980 GHZ| - 2.5699690 GHz
Moce Bre 13306603397 MHz 1 Oce By 13.486513487 MHz
Lol e AP A Mrmon X
10 d - T 10 d - e
. —7
i \ |
od od
{
\ !
BUE r -10 di
/ \
d | i !
20 T 20
BN DV o, 1~ . I
I T dBm < DT -
e s AY
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,564893 GHz 13.26 dBm ML 2.563560 GHz 11.97 dém
TL 1 25558167 GHz 7.84 dBm Oce Bw 13.396603397 MHz T1 1 2.8557567 GHzZ 8.55 dBm oce Bw 13.486513487 MHz
T2 1 25602133 GHz 8.28 dbm T2 1 2.5602433 GHz 8.13 dém
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 11.45 dBm)
0 . - 2.5100000 GHz
M1 Occ Be 17.862137862 MHz N Occ B 17.902007902 MHz
4 1 A e A o T
0 { e \1 10 Jw A T R R,
0 di 0 d 4
] |
-tod } ¥ -10d -
{ A /
/ | /!
20 d 20 d
. - . A o J I
o Ty | ARty v L Ew—
40 df 40 df
50 d 50 d
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.512398 GHz 12.41 dam ML 2.51 GHz 11.45 dBm
TL 1 2,5010839 GHz 8.30 dBm Oce Bw 17.862137862 MHz TL L 2.501049 GHz 6.59 dBm Oce Bw 17.902097902 MHz
T2 1 2,518951 GHz 7.25 dam T2 1 2.518951 GHz 6.31 dam
L U J wa L JU J L]

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.06 dBm)| ™M1[1] 11.91 dBm)
- 2.5963190 GHz - 2.5383970 GHZ]
M1 OccBw 17.942057942 MHz wRce By 17.862137862 MHz
J el A .. T 4 T X, :
10 r- A L WY 0 & A Y Savaa
|
o T 0 1
10 d - -10 di
/ / \
20d f |
/ \
\ A / L
5 A / q
<30 S~ v e
40 df
50 d S0 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.536319 GHz 12.06 dBm ML 2.538397 GHz 11.91 dam
T 1 25260089 GHz 6.93 dBm Oce Bw 17.942057942 MHz TL L 2526049 GHz 7.81 dm Oce Bw 17.862137862 MHz
T2 1 2.544031 GHz 8.16 dam T2 1 2.5439111 GHz 6.47 dom

L U J ” L JU i

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.60 dBm| mili] 12.92 dBm|
20 2.5588010 GHZ| - 2.5644760 GHz
Oce B 17.002007902 MHz ObtBw 17.042057942 MHz
- = - - = di TL X T2
wd o A T lL o -[,,- A e T T T
od { od “
-od f ! -10d ;
/ | |
20 d (“ 20 di ! L
Vi 7 |
. Aetrrer! A, } o i
e A AR i Ay
-40 -40 df
50 df 50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,558801 GHz 12.60 dBm ML 2.564476 GHz 12.92 dém
TL 1 2551049 GHz 7.59 dBm Oce Bw 17.902097902 MHz TL 1 2.551009 GHz 7.86 dam oce Bw 17.942057942 MHz
T2 1 2,568951 GHz 7.85 dém T2 1 2.568951 GHz 7.60 dém
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.00 dBm) ™M1[1]
- 09900 GHz - ) 2.5
11 Occ Bw 4.505404505 MHz OdtiBw £.991008991 MHZ
¥ N Y, -
di 11 d I - 2
w T B AT 1 - _
i [ A {
o v 0 1
/ \ /
-10 df T -10 d -
/ \ { '\
204 } 20d
1 oo s N
(R vt S vamway AR B
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.503099 GHz 12.00 dam ML 2.507258 GHz 13.03 dam
T 1 2,5002423 GHz 6.43 dBm Oce Bw 4.505494505 MHz TL L 25005045 GHz 6.51 dBm Oce Bw £.991008991 MHz
T2 1 25047478 GHz 6.00 dam T2 1 2.5094955 GHz 6.86 dam
L U J wa L JU J L]

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.74 dBm) ™M1[1] 13.19 dBm)
- 1402100 GHz - 58 0 GHz
i Occ B 4.505404505 MHz rxo c B 9.110889111 MHZ
d = 12 i T b - T2
n J[l\\. S Ly TR, 5 Y 10 H < Y
o i T o T 1
p \ . / |
-10 7 ) -10 T ‘l\
20 d / 4 20 d - -
f \ / \
a0 . { -30 v < ) v -
PR S T R ) S o W e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.534021 GHz 11.74 dBm ML 2535459 GHz 13.19 dam
T 1 2,5327522 GHz 6.54 dBm Oce Bw 4.505494505 MHz TL L 2,5304545 GHz 7.62 dm Oce Bw 9.110869111 MHz
T2 1 2,5372577 GHz 6.58 dam T2 1 2.5395954 GHz 6.74 dom
— —

L I ]

L U ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.78 dBm| mili] 12.71 dBm|
20 2.56944800 GHz, - 2.5667180 GHz
occBw 4.505494505 MHz rQce Bu 0.050949051 MHz
wd Ty v 7 - - 104 11 - - .
T v e VAT WAWE R 7 0
g od ! Y
/ /
104 10 di ! I
/ | |
/ | \
20 d . 20 d J \
/ / )\
'331 A T AT N AGApm-— = =~
Vi oy s I gy
o e e a0d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,560443 GHz 10.78 dBm ML 2.566718 GHz 12.71 dBm
T1 1 2.5652423 GHz 6.33 dBm oce Bw 4.505494505 MHz T1 1 2.5604645 GHz 6.61 dBm oce Bw 9.050949051 MHZ
T2 1 25697478 GHz 5.08 dém T2 1 2.5605155 GHz 6.1 dbm
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samonias. FCC RADIO TEST REPORT Report No. : FG900422-06B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.17 dBm) ™M1[1] 11.04 dBm)
- 2.5088490 GHz - 2.5121980 GHZ]
11 OccBw 13.4865159487 MHz 1 0cc B 17.942057942 MHz
. X Y
0 - A, = R 10d 7 o) mpvy = )
F., T AT ™ 7 \,\ Y,\_., (RN PV ST Lo MI
o d \ 0 di / .
\
/ \
-0 d - 104 ! \
\
p / \ { \
20 20d +
i | 1\
a0 / A 5 - { \ A
R o A R e e e
-40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2508849 GHz 12.17 dam ML 2.512198 GHz 11.04 dBm
T 1 2,5007567 GHz 6.66 dBm Oce Bw 13.486513487 MHz TL L 25010889 GHz 5.22 dbm Oce Bw 17.942057942 MHz
T2 1 2.5142433 GHz 6.26 dam T2 1 2.519031 GHz 5.22 dam

L it J - \ ) [

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.16 dBm) ™M1[1] 10.99 dBm)
- 2.5 20 GHZ| - 2.5332420 GHZ]
Occ B 13.426579427 MHz - Occ B 17.902097902 MHz
p 5 e d X
0 j S VA s A S VAT 0 fh TN L A v VY
o 1 v
| I
/
-10 -10 df T
[ i
20 d - 20 d : t
/
4 \
a0 30
e A ~ TAVSNPS Py i el T TSI
e P, o] ptriey o e vy
-40 ds -40 di
50 d S0 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2533052 GHz 11.16 dam ML 2.533242 GHz 10.39 dam
T 1 2,5262667 GHz 6.02 dBm Oce Bw 13.426573427 MHz TL L 2,526049 GHz 6.27 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417133 GHz 5.82 dam T2 1 2.543951 GHz 5.48 dam

L U J ” L JU J i

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att a0de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 10.71 dbm| CHEY 5.02 dbm)
2.5600720 GHz 2.5574830 GHz
e Oce Bw 13.366633367 MHz & Oce Bw 17.822177822 MHz

10 d o e W P s 10 d e YN, CevvEsy v Y
0 0 ; l‘
10 df [ 10 di [ l
R - 1 T
/ | / \
20 df 1

o > ) T N
S el
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,560072 GHz 10.71 dBm ML 2.557483 GHz 9.82 dBm
TL 1 25558167 GHz 5.48 dBm Oce Bw 13.366633367 MHz TL 1 2.5511289 GHz 4.54 dBm Oce Bw 17.822177822 MHz
T2 1 25691833 GHz 5.53 dém T2 1 2.568951 GHz .00 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =] sp um 7
Ref Level 30.00 dBm  Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE CHEK PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dk’_‘LI\P SPURIO INE_ABS PAES
10 dBm ﬂ' 10 dBm ﬁ
0ds ,Hl 0 dBm 'l
-10 dBm [ \ -10 dBm rJ -
AR An r |
SPURIUS_LINE_ABS ; k 20 dem ‘1 \ I
-30 dem -30 dBm
| / \ n j \ I
-40 dBm : | ; > Jﬂ"‘ -40 dem i W
-50 dem v,
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2.475 GHZ 2494 GHz 1.000 MHz 249110 GHz -39.66 dém -14.66 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 18.57 dBm -11.43 dB
2.494 GHz 2.495 GHz 1.000 MHz 249438 GHz -40.48 dem -27.48 d& 2,570 GHz 2.571GHz | 100.000 kHz 2,57001 GHz -21.17 dBm -11.17 dB
2.496 GHz 2.499 GHz 1.000 MHz 249878 GHz -36.16 dém -26.16 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67349 GHz -36.08 dBm -26.08 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -21.25 dBm -11.25 dB 5575 CH= 2576 Ghz 1,000 MHz 2 e7E71 oHe 4053 dBm 2753 b
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 19.01 dém -10.99 d& > 576 GHz 5 295 Chs 1,000 Mz 3 27681 CHe —40.77 dbm S TELPT
T - —
i - J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
rum Sp um v
Ref Level 30.00 dBm  Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
20 dh’_[_n-! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
oda [ } dBm !
-10 dem [, 10 dBm ‘l
SPURIOUS_LINE_ABS } 20 cém I [
-30 dBm -30 dem !
-40 dBm 40 dBm Mg
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
2476 GHz 2494 GHz 1.000 MHz 249539 GHz =35,84 dbm -i0.84 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56831 GHz 5.36 dBm -24.64 db
2494 GHz 24596 GHz 1.000 MHz 2.49593 GHz -31.09 dém -16.09 dB 2.570 GHz 2.571 GHz | 100.000 kHz 2.57000 GHz -29.17 dBm -19.17 dB
2496 GHz 2,499 GHz 1.000 MHz 249892 Gz -26.49 dbm -16.49 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -25.06 dBm -15.06 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -29.37 dBm -19.37 dB 5 £75 GH= 3 576 GH2 1.000 Mz 2.57505 GHz 32,65 dbm 1565 dB
2.500 GHz 2.508 GHz 100,000 kHz 2.50340 GHz 5.17 dBm -24.83 dB .576 GHz 2.505 GH2 1.000 MHz 5 57653 i 35 57 dim Ci087 B
T - —
I L it w
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG900422-06B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum =] sp um
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghife_kPURIols LINE 4B
10 dBm Iq‘ 10 dBm ‘ﬂ\
0da l 0dBm l
-10 dBm L -10 dBm f‘ i
An an— ~ |
SPURIOUS_LINE_ABS \ 20 dém y \ I
-30 dem f \l -30 dBm 1 \
-40 dBm n I -AUW[ | 40 dBm [} \
-50 d8m M S, dB =
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  ALimit
2.475 GHz £.454 GHp 1,000 MHz 2:4985¢ GH2 -39.62 dBm -14.62 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56066 GHz 17.54 dBm -12.46 dB
2494 Gz 2.495 GHz 1.000 MHz 249487 GHz -39.02 dBm -26.92 d& 2.570 GHz 2.571GHz | 100.000 kHz 2.57001 GHz -21.40 dBm -11.40 dB
2496 GHz 2.499 GHz 1.000 MHz 249900 GHz -32.99 dém -22.99 d8 2,571 GHz 2,575 GHz 1,000 MHz 257103 GHz -33.02 dbm -23.02 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -19.94 dBm -5.94 dB 2575 GHz 2576 Ghz 1000 M= 5 ereon oHe oo e a0 e
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 18.01 dBm -11.99 d& o £76 CHe 5 295 Chs 1000 M 3 o793 Cha 524 dBm oy e dn
ey —
) J [ i )
16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Sp

um

Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES

o0 dhifie _BPURIOUS LINE_ABS BASS 20 chife _$PURIO INE_ABS PASS

10 dem 10 dBm

ode . 1 dBm “l

-10 dBm { 10 dem ‘

SPURIDUS_LINE_ABS ’ -20 dBm: \ |

-30 dBm r'.....- -30 dem k

-40 dBm . B -40 dBm i

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.494 GHz 1.000 MHz 249379 GHz -37.87 dBm -12.87 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56779 GHz 3.86 dBm -26.14 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -33.99 dém -20.99 d& 2.570 GHz 2.571 GHz | 100.000 kHz 2.57000 GHz -30.67 dBm -20.67 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49873 GHz -27.76 d&m -17.76 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57181 GHz -29.01 dBm -19.01 d&
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -30.86 dBm -20.86 dB 3.575 GHz 2.576 GHz 1,000 MHz 2.57504 GHz 35,72 dBm Z22.72 db
2,500 GHz 2.505 GHz 100,000 kHz 2,50349 GHz 4.09 dBm -25.91 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57687 GHz ~37.18 dbm C12.18 dB
—
Y —
) [ i )
Date >. 2019 16:15:10

TEL : 886-3-327-3456 Page Number 1 A7-20 of 41

FAX . 886-3-328-4978






